

Orgafile (Pty) Ltd  
Attention: Mr A van Wijk  
16 St James Street  
SOMERSET WEST  
7130

Your ref.: Payment  
Our ref.:  
Enquiries: S Peach  
Tel.: 428-7077  
Report No.: 2536/242/TF07  
Page: 1 of 3  
Date: 2007-04-23

## FILING CABINET

### 1 SAMPLE

#### 1.1 Description of sample

One three drawer filing cabinet, with nominal dimensions of 745 mm length x 490 mm width x 722 mm height. The filing unit is an interlocking system that can be added to as needed.

The unit is constructed of extruded wooden panels consisting of 90% recycled timber.

#### 1.2 Date of receipt:

20 March 2007

#### 1.3 Condition of sample

The sample was in a condition suitable for testing.

#### 1.4 Object of test

To establish to conformance of the samples to the specification.

### 2 METHOD OF TEST

#### SABS 1528:1992 "Furniture" Part 3 "Storage units".

#### 2.1 Equipment used consisted of:

Pneumatic drawer testing machine;  
Load cell and indicator: Calibration expiry date: 2007-03-28

#### 2.2 Deviation from test method.

Clause 4.1 - Materials;  
Clause 4.6 to 4.9 - Not applicable  
Clause 6.4.2 to 6.4.8 - Not applicable

Unless we are specifically requested to retain samples for a longer period, or to retain them for collection by the job sponsor, samples tested will be disposed of after a period of one month, or as we may deem fit.

---

**1 Dr Lategan Road Groenkloof, Private Bag X191 Pretoria 0001, Tel: +27 (012) 428-7911, Fax: +27 (012) 344-1568.**

This test was performed by SABS Commercial (Pty) Ltd.

This report and the test results relate only to the specific sample(s) identified herein. They do not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested.  
(Refer also to the complete conditions printed on the back of this page.)

### 3 RESULTS

Nature of tests		Clause	Requirements	Results
Hazards		4.2	Moveable parts shall not cause injury	Complies
			There are no holes or openings in which fingers or flesh could become trapped	Complies
			Lubricated parts are protected	Complies
			Can pass through a doorway of 813 mm	Complies
Surface finish	Appearance	4.3	Surfaces shall be free of warp	Complies
	Performance	6.4.12	N/A	N/A
Stability levelling devices		4.4.1	Unit shall not rock	Complies
		4.4.2	Shall be adjustable over a range of 25mm	Complies
		4.4.3	Shall not overbalance	Complies
Strength and durability		4.5 a)	No fracture or cracking of any member, component or joint	Complies
		b)	No loosening of joints	Complies
		c)	No free movement of any component greater than the movement during initial inspection	Complies
		d)	No deformation of wear of any part/component that will significantly affect the units function	Complies
		e)	No clearly audible noise shall develop during testing	Complies
		f)	No deterioration of the operation of any moveable or adjustable parts	Complies
		g)	No permanent deflection of any part	Complies
Test for drawers		6.4.9	Open and close the drawer through a cycle of 50 000 cycles. Requirements as for 4.5	Complies
Displacement of drawer bottom		6.4.9.2	70 N, 10 times. Requirements as for 4.5	N/A
Drawer slamming		6.4.9.3	Slam drawer closed 10 times. Requirements as for 4.5	Complies

At the clients request the drawer was open and closed for a further 100 000 cycles.

This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of official test reports.)

Hierdie verslag het slegs betrekking op die spesifieke monster(s) wat getoets is, soos hierin geïdentifiseer. Dit impliseer nie dat die kwaliteit en/of prestasie van die betrokke artikel(s) deur die SABS goedgekeur is nie en die toetsresultate is nie van toepassing op 'n soortgelyke artikel wat nie getoets is nie. (Sien ook die volledige voorwaardes op die rugkant van amptelike toetsverslae.)

**4 CONCLUSION**

- 4.1 On completion of the filing unit there was no damage or deformation which could affect the safe use of the cabinet and the functions were maintained.
- 4.2 The sample of filing unit, refer to section 1.1, as tested by SABS Commercial (Pty) Ltd complied to the requirements, as tabled above, to SABS 1528 Part 3.

  
**E Seeger: MANAGER**  
**PACKAGING AND MECHANICAL**

  
**S Peach / B Mogatle**  
**TEST OFFICERS**

This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and/or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of official test reports.)

Hierdie verslag het slegs betrekking op die spesifieke monster(s) wat getoets is, soos hierin geïdentifiseer. Dit impliseer nie dat die kwaliteit en/of prestasie van die betrokke artikel(s) deur die SABS goedgekeur is nie en die toetsresultate is nie van toepassing op 'n soortgelyke artikel wat nie getoets is nie. (Sien ook die volledige voorwaardes op die rugkant van amptelike toetsverslae.)